INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT

We Protect Hoosiers and Our Environment.
100 N. Senate Avenue ¢ Indianapolis, IN 46204

(800) 451-6027 -« (317) 232-8603 * www.idem.IN.gov

Eric J. Holcomb Brian C. Rockensuess
Governor Commissioner

VIA ELECTRONIC MAIL June 28, 2024

Timothy Carter, Executive Vice President
Aisin Chemical Indiana, LLC

1004 Industrial Way

Crothersville, IN 47229

Dear Mr. Carter:

Re:  Final IWP Permit No. INPO00641
Aisin Chemical Indiana, LLC
Crothersville, IN - Jackson County

Your application for an Industrial Wastewater Pretreatment (IWP) Permit has been
processed in accordance with the Indiana Department of Environmental Management's
(IDEM) permitting authority under IC 13-15 (formerly IC 13-7-10) and the provisions of
[...]
or judicial enforcement proceedings, under IC 13-30-3, and the penalties
provided under IC 13-30-4;

(2) be cause for:

(A) modification;

(B) revocation and reissuance; or

(C) termination;

of the industrial wastewater pretreatment permit; and

(3) warrant the invocation of emergency procedures under IC 13-14-10.

b. The initiation of any action in response to a violation of the pretreatment rules
does not preclude initiation of any other response.

c. A violation of the pretreatment rules includes the following:

(1) The indirect discharge of pollutants in contravention of an applicable
pretreatment standard or other applicable discharge limitation.

(2) The indirect discharge of pollutants without a permit from a significant
industrial discharger as determined by IDEM.



9.

10.

11.

Page 22 of 22
Permit No. INPO0064 1

(3) A violation of discharge limitations or other terms and conditions of the
permit where an IWP permit is required under the pretreatment rules.

(4) Failure to comply with any other applicable pretreatment requirement.
(5) Failure to:
(A) allow entry, inspection, and monitoring by representatives of the
commissioner when requested in accordance with applicable law;

or

(B) carry out monitoring, recording, and reporting required under this
permit.

d. It shall not be a defense for a permittee in an enforcement action that it would
have been necessary to halt or reduce the permitted activity in order to maintain
compliance with the conditions of the permit.

QOil and Hazardous Substance Liability

Nothing in this permit shall be construed to preclude the institution of any legal
action or relieve the permittee from any responsibilities, liabilities, or penalties to
which the permittee is or may be subject under Section 3110f the Act.

Property Rights

The issuance of this permit does not convey any property rights in either real or
personal property, or any exclusive privileges, nor does it authorize any injury to
private property or any invasion of personal rights or infringement of Federal,
State, or local laws or regulations.

Severability

The provisions of this permit are severable and if any provision of this permit, or
the application of any provision of this permit to any circumstances to held
invalid, the application of such provision to other circumstances and the
remainder of this permit shall not be affected thereby.



Industrial Wastewater Pretreatment (IWP)
Briefing Memo for

Aisin Chemical Indiana, LLC
Draft: April 2024
Final: June 2024

Indiana Department of Environmental

Management
100 North Senate Avenue
Indianapolis, Indiana 46204
(317) 232-8603
Toll Free (800) 451-6027
www.idem.IN.gov

Permittee:

Aisin Chemical Indiana, LLC
1004 Industrial Way
Crothersville, IN, 47229

Existing Permit
Information:

Permit Number: INPO00641
Expiration Date: October 31, 2024

Facility Contact:

Corey McNew, Group Manager - Compliance
812-793-2888, Email: cmcnew@aisinchemin.com

Facility Location:

1004 Industrial Way
Crothersville, IN, 47229
Jackson County

Receiving POTW:

Town of Crothersville POTW
500 S. Bethany Road
Crothersville, IN, 47229
NPDES Permit # IN0022683

Proposed Action:

Renew Permit
Date Application Received: April 02, 2024

Source Category

Industrial Pretreatment

Permit Writer:

Alyce Klein
(317) 233-6728, aklein@idem.in.gov




Table of Contents

1.0 INtrOdUCLION.......uceeiictctcicicentntnecncacssessesesesssassasassssssssssseas 3
p 20 € L= 4= - | O 3
2.1 FaCIlity DESCTIPLION .....uvieiiieiiieiieetiesiie ettt ettt ettt et esiaeeteessbeesbeessaeenseesnseenseessseenseens 3
2.2 ReCIVING POTW oottt ettt ettt et e e eseesaaeenseesaneenseens 5
2.3 DiSCharge DESCTIPLION .....eeeeiiieiiieeiieeeiieeeite et e e eteeesteeesbeeeseaeeetaeesssaeeesbeeesseeessseeennseeennns 5
2.4 Wastewater Pretreatment. .........c..oovuiiiiiiiiiiieeciieeice ettt ettt 5
2.5 Changes 1N OPETAtION .....cc.eeevieriieeiierieeieeeieeeteeseeeteesiteeseessaeesaessteesseessseeseessseenseesssesnseens 6
3.0 Permit HiStOry ... ieiireicnnicnnnninnnencsnscssnnessasessasessasssssssessassssasessasessassssaase 7
3.1 ComMPHANCE HISTOTY.....eiiiiiiiiieiiieie ettt ettt et et e e et e eiaeesbeesnaeensaeeaeeenne 7
4.0 Permit DRAFT DISCUSSION.......cccccevinreinrnicrncnncssasssasssascsascssssssassasssasosns 7
4.1 Selection Of ParameEters ..........cooiiiiiiiiiiiieeei ettt e 7
4.2 Selection OF LIMILS ....ccuiiiiiiiiiaiieeteet ettt ettt ettt e e st eebeesaeeebeens 7
4.3 Self-Monitoring FIEQUENCY .....cc.eeiuiiiiiiiieiie ettt ettt ettt et e eteesaaeesbeessneenseens 7
5.0 Permit LIimitations .......eineineicincinneinncinnennncnnncnnncnssenssesnssesnenes 8
5.1 Summary of Limits and Basis for Each: ...........cccciiiiiiiiiiiee e, 8
5.2 Permit Processing/Public Comment..............cccccveenurennnne. Error! Bookmark not defined.



1.0 INTRODUCTION

The Indiana Department of Environmental Management (IDEM) received an Industrial
Wastewater Pretreatment (IWP) Permit application from Aisin Chemical Indiana, LLC on
April 02, 2024. The current five-year permit was issued with an effective date of November
01, 2019, in accordance with 327 IAC 5-2-6(a). A five-year permit is proposed in
accordance with 327 IAC 5-2-6(a).

The Federal Water Pollution Control Act of 1972 and subsequent amendments require a
National Pollutant Discharge Elimination System (NPDES) permit for the discharge of
wastewater to surface waters. Furthermore, Indiana Statute 13-15-1-2 requires a permit to
control or limit the discharge of any contaminants into state waters or into a publicly owned
treatment works (POTW). This proposed permit action by IDEM complies with both federal
and state requirements.

In accordance with Title 40 of the Code of Federal Regulations (CFR) Sections 124.7 and
124.6, as well as Indiana Administrative Code (IAC) 327 Section 5, the development of a
Statement of Basis, or Briefing Memo, is required for NPDES permits. This document
fulfills the requirements established in those regulations.

This Briefing Memo was prepared in order to document the factors considered in the
development of IWP Permit effluent limitations. The technical basis for the Briefing Memo
may consist of evaluations of prohibited discharge standards, categorical pretreatment
standards, existing effluent quality, and receiving POTW limitations.

2.0 GENERAL

2.1 Facility Description

The permittee is a stationary facility that operates one (1) paper-making line to make
bonding paper for friction plates inside transmission housings. Manufacturing processes
include mixing various raw materials together to make the paper. These materials include
cellulose compounds, minerals, long-chain polymers, anti-foaming agents, retention
agents, graphite powders, diatomaceous earth, and others. These materials are not
volatile and are designed to remain 100% a part of the paper substrate. The operation
uses Reverse Osmosis (RO) water that is mixed using bags of cellulose and other agents
to make a slurry or pulp mix. The blending of raw materials in the beater is controlled by a
dust collector. The blended raw materials are mixed in a pulp chest and a machine chest,
and then filtered before drying. Afterwards, the cellulose mixture is pressed, dried, and
coiled. The plant normally operates 12 hours/day, 5 days/week.



The process waste flows associated with the manufacturing at this facility are not subject
to National Categorical Pretreatment Standards. However, the facility does meet the
definition of a Significant Industrial User (SIU) as defined by 40 CFR 403.3 (v) and

327 IAC 5-17-23 (a)(2). The discharge is therefore subject to the applicable local Sewer
Use Ordinance Limitations.

[-THUCT. 2l

OIL STORAGE AREAS SHOWN IN BLUE o b o
S i S - N — = ———
CONTAINMENT AND DIVERSIONARY STRUCTURES SHOWN IN GREEN =
LEGEND Facility Layout
3 Curne_rsi'oné e = TSN CHEMIGAL INDIANA, LLG
e e S ATt (5 SPILLKIT - 1004 INDUSTRIAL WAY
"CROTHERSVILLE [*™ IN
B850 LENNCIX COURT f TRAMSFORMER — ACKSON ERL]
ZIOMSVILLE, INDIANA 46077 [ STORM DRAIN o T




2.2 Receiving POTW

The permittee discharges to the Town of Crothersville POTW: a 0.47 MGD Class Il plant
consisting of a bar screen, a grit settling chamber, an influent flow meter, one (1) oxidation
ditch, three (3) final clarifiers, ultraviolet light disinfection, post-aeration, and an effluent
flow meter. Sludge management includes two (2) aerobic digesters as well as three (3)
sludge drying beds. Final solids are hauled offsite for landfill disposal. The POTW
discharges to the Hominy (Nehrt) Ditch (Q7,10 = 0.0 CFS), a tributary to Grassy Creek to
Vernon Fork of the Muscatatuck River to the Muscatatuck River.

The POTW also serves other Aisin facilities, INP000230 and INP000656, in Crothersville.

2.3 Discharge Description

The permittee discharges wastewater from the following sources to the POTW:

Source Flow (GPD)
Process Wastestream #1: 32,000 (1)
Sanitary: 500

(1) Process Wastestream #1 is wastewater from the paper-making process.
Overflows from the pulp chest, machine chest, and liquid screen filter are
directed to the pretreatment system.

2.4 Wastewater Pretreatment

Wastewater overflow from the paper-making goes into an equalization tank for pH
adjustment. Next, wastewater is treated with coagulant/flocculant and then goes into a
lamella clarifier. The wastewater is then run through a filter press for solids removal and
then through a small inspection holding tank prior to discharge to the Crothersville POTW.

A flow diagram has been included in Figure 1:



Figure 1: Flow Diagram

Wastewater Treatment [ maow )

i - PH Cantral
Drainage tank : il
Supernatant Liquid
' l
h
- UL

" Quality

Discha

e Inspection

Operation 3: Wastewater Treatment

Coaguiation and
Sedimentation

Supernatant

Liquid

Sediment

The permittee shall have the wastewater treatment facilities under the responsible charge
of an operator certified by the Commissioner in a classification corresponding to the
classification of the wastewater treatment plant as required by IC 13-18-11-11 and

327 IAC 5-23-6.

Based on information supplied by the permittee, the facility is required to have a Class B

Operator.

2.5 Changes in Operation

In the permit application, no changes in operation were identified as occurring since the

previous permit renewal.




3.0 PERMIT HISTORY

3.1 Compliance History

The purpose of this section is to summarize any violations and enforcement actions
associated with the permit.

A review of this facility’s discharge monitoring data was conducted for compliance
verification. This review indicates the following permit limitation violations at Outfall 001
between April 2021 and April 2024; TSS, zinc, aluminum, and BODS5 violations. There are
no pending or current enforcement actions regarding this IWP permit.

4.0 PERMIT DRAFT DISCUSSION

4.1 Selection of Parameters

This permit regulates the substances and parameters in the permittee's raw wastewater
that are subject to the Town of Crothersville Sewer Use Ordinance, in order to protect the
POTW from upset, pass through, or interference. Those parameters include: zinc,
aluminum, BODs, pH, Oil and Grease, and Total Suspended Solids.

4.2 Selection of Limits

The permittee's discharge must comply with the applicable existing local ordinance limits.
These limits apply at the point where the discharge enters the city sewer in accordance
with the Town of Crothersville Sewer Use Ordinance.

4.3 Self-Monitoring Frequency

Self-Monitoring frequency is determined by the pollutants present in the permittees
process and compliance history. To assure compliance with the limits and terms of this
permit, State rules (327 IAC 5-21-9 and 10) require the permittee to: (i) monitor the final
pretreated discharge at a minimum frequency; and (ii) report the results to this agency. To
fulfill this requirement, the samples must be: (i) representative of the daily discharge; and
(ii) collected, preserved and analyzed using U.S. EPA-approved materials and methods.



5.0 PERMIT LIMITATIONS

5.1 Summary of Limits and Basis for Each:

Outfall 001

1.

The table below summarizes the permit limits at the designated sample site Outfall
001 [1][2]. Outfall 001 is located after the pretreatment system, prior to discharge to
the POTW. Such discharge shall be limited and monitored by the permittee as
specified below:

Table 1
Discharge Limitations Monitoring Requirements
Daily Monthly Measurement Sample
Parameter [3] Maximum Average  Unit Frequency Type [4]
Flow [5] Report Report MGD 1 X Daily 24-Hr. Total
BODS 200[6] Report mg/I 1 X Weekly 24 Hr. Comp.
TSS 200[6] Report mg/I 1 X Weekly 24 Hr. Comp.
Zinc [Zn] 4.0[6] Report mg/I 1 X Weekly 24 Hr. Comp.
Aluminum Report Report mg/I 1 X Weekly 24 Hr. Comp.
Oil and Grease [O&G]100[6] Report mg/I 1 X Weekly Grab
Table 2
Daily Daily Measurement Sample
Parameter Minimum Maximum Unit Frequency Type
pH[7] 5.0[6] 9.5[6] S.u. 1 X Daily Grab

[1]

[2]

[3]
[4]

Outfall 001 shall be designated as a combined waste stream at the point of
discharge to the POTW.

The discharge shall not exceed the local limits in the Sewer Use Ordinance upon
entering the POTW.

All metals shall be analyzed as Total Recoverable Metals.

A “24-hour composite sample” means a sample consisting of at least 3 individual
flow-proportional samples of wastewater, consisting of aliquots withdrawn
throughout the 24-hour discharge period. The aliquots may be: (i) uniform aliquots
withdrawn at uniform flow intervals; (ii) flow-proportional aliquots withdrawn at
uniform time intervals; or (iii) for batch discharge, uniform aliquots withdrawn from
uniform batch volumes. A flow-proportioned composite sample may be obtained by:

8



(1) recording the discharge flow rate at the time each individual sample is taken,

(2) adding together the discharge flow rates recorded from each individual sampling
time to formulate the “total flow” value,

(3) the discharge flow rate of each individual sampling time is divided by the total
flow value to determine its percentage of the total flow value,

(4) then multiply the volume of the total composite sample by each individual
sample’s percentage to determine the volume of that individual sample that will
be included in the total composite sample.

Alternatively, a 24-hour composite sample may be obtained by an automatic
sampler on an equal time interval basis over a twenty-four-hour period provided that
a minimum of 24 samples are taken and combined prior to analysis. The samples
do not need to be flow-proportioned if the permittee collects samples in this manner.

[5] The flow must be measured and recorded using valid flow measurement devices,
not estimated. The flow monitoring device must be calibrated at least once every
twelve (12) months.

[6] Based on local ordinance [Crothersville Sewer Use Ordinance No. 2015-2 (adopted
August 04, 2015)].

[7] If the permittee collects more than one grab sample on a given day for pH, the
values shall not be averaged for reporting daily maximums or daily minimums. The
permittee must report the individual minimum and the individual maximum pH value
of any sample during the month on the Monthly Monitoring Report form.

5.2 Post Public Notice Addendum

# Indiana Department of Environmental Management

Jackson

Aisin Chemical Indiana, LLC NPDES Draft Permit Public Notice [PDF] 04/26/2024 - Yes Permit Number: INPOO0641
05/28/2024

Project Manager: Klein, Alyce

The draft IWP permit for Aisin Chemical Indiana, LLC, was made available for public
comment from April 26, 2024 through May 28, 2024 as part of Public Notice No.
20240426-INP000641-D on IDEM’s website at https://www.in.gov/idem/public-
notices/public-notices-all-regions/. During this comment period, no comment letters were
received.



https://www.in.gov/idem/public-notices/public-notices-all-regions/
https://www.in.gov/idem/public-notices/public-notices-all-regions/

STATE OF INDIANA
DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
PUBLIC NOTICE NO: 20240628— INP000641 — F
DATE OF NOTICE: June 28, 2024